Permit No. MA0026182
Page 1 of 14

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C.
§§1251 et seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L.
Chap. 21, §§ 26-53),
Wheaton College
East Main Street
Norton, MA 02766

is authorized to discharge from the facility located at

Wheaton College Wastewater Treatment Facility
East Main Street
Norton, Massachusetts 02766
to receiving water named

Rumford River (Taunton River Watershed — MA62-40)

in accordance with effluent limitations, monitoring requirements and other conditions set forth
herein.

This permit will become effective on the first day of the calendar month immediately following
[...]
Qualified ground water scientist is an individual with a baccalaureate or post-graduate degree in the
natural sciences or engineering who has sufficient training and experience in ground water hydrology
and related fields, as may be demonstrated by State registration, professional certification, or
completion of accredited university programs, to make sound professional judgments regarding
ground water monitoring, pollutant fate and transport, and corrective action.

Range land is open land with indigenous vegetation.
Reclamation site is drastically disturbed land that is reclaimed using sewage sludge. This includes,

but is not limited to, strip mines and construction sites.

Page 21 of 25



NPDES PART Il STANDARD CONDITIONS
(January, 2007)

Risk specific concentration is the allowable increase in the average daily ground level ambient air
concentration for a pollutant from the incineration of sewage sludge at or beyond the property line of
a site where the sewage sludge incinerator is located.

Runoff is rainwater, leachate, or other liquid that drains overland on any part of a land surface and
runs off the land surface.

Seismic impact zone is an area that has 10 percent or greater probability that the horizontal ground
level acceleration to the rock in the area exceeds 0.10 gravity once in 250 years.

Sewage sludge is a solid, semi-solid, or liquid residue generated during the treatment of domestic
sewage in a treatment works. Sewage sludge includes, but is not limited to:, domestic septage; scum
or solids removed in primary, secondary, or advanced wastewater treatment processes; and a material
derived from sewage sludge. Sewage sludge does not include ash generated during the firing of
sewage sludge in a sewage sludge incinerator or grit and screening generated during preliminary
treatment of domestic sewage in treatment works.

Sewage sludge feed rate is either the average daily amount of sewage sludge fired in all sewage
sludge incinerators within the property line of the site where the sewage sludge incinerators are
located for the number of days in a 365 day period that each sewage sludge incinerator operates, or
the average daily design capacity for all sewage sludge incinerators within the property line of the site
where the sewage sludge incinerators are located.

Sewage sludge incinerator is an enclosed device in which only sewage sludge and auxiliary fuel are
fired.

Sewage sludge unit is land on which only sewage sludge is placed for final disposal. This does not
include land on which sewage sludge is either stored or treated. Land does not include waters of the
United States, as defined in 40 CFR §122.2.

Sewage sludge unit boundary is the outermost perimeter of an active sewage sludge unit.

Specific oxygen uptake rate (SOUR) is the mass of oxygen consumed per unit time per unit mass of
total solids (dry weight basis) in sewage sludge.

Stack height is the difference between the elevation of the top of a sewage sludge incinerator stack
and the elevation of the ground at the base of the stack when the difference is equal to or less than 65
meters. When the difference is greater than 65 meters, stack height is the creditable stack height
determined in accordance with 40 CFR 851.100 (ii).

State is one of the United States of America, the District of Columbia, the Commonwealth of Puerto
Rico, the Virgin Islands, Guam, American Samoa, the Trust Territory of the Pacific Islands, the
Commonwealth of the Northern Mariana Islands, and an Indian tribe eligible for treatment as a State
pursuant to regulations promulgated under the authority of section 518(e) of the CWA.

Store or storage of sewage sludge is the placement of sewage sludge on land on which the sewage
sludge remains for two years or less. This does not include the placement of sewage sludge on land
for treatment.

Surface disposal site is an area of land that contains one or more active sewage sludge units.

Page 22 of 25



NPDES PART Il STANDARD CONDITIONS
(January, 2007)

Total hydrocarbons means the organic compounds in the exit gas from a sewage sludge incinerator
stack measured using a flame ionization detection instrument referenced to propane.

Total solids are the materials in sewage sludge that remain as residue when the sewage sludge is dried
at 103 to 105 degrees Celsius.

Treat or treatment of sewage sludge is the preparation of sewage sludge for final use or disposal.
This includes, but is not limited to, thickening, stabilization, and dewatering of sewage sludge. This
does not include storage of sewage sludge.

Treatment works is either a federally owned, publicly owned, or privately owned device or system
used to treat (including recycle and reclaim) either domestic sewage or a combination of domestic
sewage and industrial waste of a liquid nature.

Unstable area is land subject to natural or human-induced forces that may damage the structural
components of an active sewage sludge unit. This includes, but is not limited to, land on which the
soils are subject to mass movement.

Unstabilized solids are organic materials in sewage sludge that have not been treated in either an
aerobic or anaerobic treatment process.

Vector attraction is the characteristic of sewage sludge that attracts rodents, flies, mosquitoes, or
other organisms capable of transporting infectious agents.

Volatile solids is the amount of the total solids in sewage sludge lost when the sewage sludge is
combusted at 550 degrees Celsius in the presence of excess air.

Wet electrostatic precipitator is an air pollution control device that uses both electrical forces and
water to remove pollutants in the exit gas from a sewage sludge incinerator stack.

Wet scrubber is an air pollution control device that uses water to remove pollutants in the exit gas
from a sewage sludge incinerator stack.

3. Commonly Used Abbreviations

BOD Five-day biochemical oxygen demand unless otherwise specified
CBOD Carbonaceous BOD
CFS Cubic feet per second
COD Chemical oxygen demand
Chlorine
Cl, Total residual chlorine
TRC Total residual chlorine which is a combination of free available chlorine

(FAC, see below) and combined chlorine (chloramines, etc.)

Page 23 of 25



NPDES PART Il STANDARD CONDITIONS
(January, 2007)

TRO Total residual chlorine in marine waters where halogen compounds are
present
FAC Free available chlorine (aqueous molecular chlorine, hypochlorous acid,

and hypochlorite ion)

Coliform
Coliform, Fecal Total fecal coliform bacteria
Coliform, Total Total coliform bacteria
Cont. (Continuous) Continuous recording of the parameter being monitored, i.e.
flow, temperature, pH, etc.
Cu. M/day or M®/day Cubic meters per day
DO Dissolved oxygen
kg/day Kilograms per day
Ibs/day Pounds per day
mg/l Milligram(s) per liter
ml/| Milliliters per liter
MGD Million gallons per day
Nitrogen
Total N Total nitrogen
NHs-N Ammonia nitrogen as nitrogen
NOs-N Nitrate as nitrogen
NO,-N Nitrite as nitrogen
NO;3;-NO, Combined nitrate and nitrite nitrogen as nitrogen
TKN Total Kjeldahl nitrogen as nitrogen
Oil & Grease Freon extractable material
PCB Polychlorinated biphenyl
pH A measure of the hydrogen ion concentration. A measure of the
acidity or alkalinity of a liquid or material
Surfactant Surface-active agent

Page 24 of 25



Temp. °C

Temp. °F

TOC

Total P

TSS or NFR
Turb. or Turbidity
ug/l

WET

C-NOEC

A-NOEC

LCso

ZID

NPDES PART Il STANDARD CONDITIONS
(January, 2007)

Temperature in degrees Centigrade

Temperature in degrees Fahrenheit

Total organic carbon

Total phosphorus

Total suspended solids or total nonfilterable residue
Turbidity measured by the Nephelometric Method (NTU)
Microgram(s) per liter

“Whole effluent toxicity” is the total effect of an effluent
measured directly with a toxicity test.

“Chronic (Long-term Exposure Test) — No Observed Effect
Concentration”. The highest tested concentration of an effluent or a
toxicant at which no adverse effects are observed on the aquatic test
organisms at a specified time of observation.

“Acute (Short-term Exposure Test) — No Observed Effect Concentration”
(see C-NOEC definition).

LCx is the concentration of a sample that causes mortality of 50% of the
test population at a specific time of observation. The LCs, = 100% is
defined as a sample of undiluted effluent.

Zone of Initial Dilution means the region of initial mixing

surrounding or adjacent to the end of the outfall pipe or diffuser
ports.

Page 25 of 25



UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
NEW ENGLAND
1 CONGRESS STREET
SUITE 1100
BOSTON, MASSACHUSETTS 02114-2023

FACT SHEET

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)
PERMIT TO DISCHARGE TO THE WATERS OF THE UNITED STATES.

NPDES NO: MA0026182
PUBLIC NOTICE PERIOD: September 27, 2013 — October 26, 2013
NAME AND ADDRESS OF APPLICANT:

Wheaton College

East Main Street

Norton, Massachusetts 02766
NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:
Wheaton College Wastewater Treatment Facility
East Main Street
Norton, Massachusetts 02766

RECEIVING WATER: Rumford River (Segment MA62-40)
CLASSIFICATION: B (Warm Water Fishery)
LATITUDE: 41°58' 00" N LONGITUDE: 71°11' 01" W
l. Proposed Action, Type of Facility, and Discharge Location
The above named applicant has requested that the U.S. Environmental Protection Agency (EPA)
and the Massachusetts Department of Environmental Protection (MassDEP) reissue its NPDES
permit to discharge into the designated receiving water, the Rumford River. The location of the
facility and discharge is shown in Figure 1.
The existing facility is designed to treat 120,000 gpd of wastewater using an extended aeration
package plant. A diagram of the existing facilities is shown in Figure 2. The major treatment

units consist of a pump station, grinder, aeration tanks, clarifiers, flow meters and chlorine
contact tanks.

Wastewater generated on campus is conveyed to a wet well equipped with two (2) submersible



FactSheet, MA0026182 Page 2 of 15

pumps. The wet well is located just outside the machinery building of the wastewater treatment
plant. The wastewater enters the plant through a 4-inch force main leading from the submersible
pumps to a grinder to shred incoming solid material. The wastewater then passes through a
manifold system that diverts flow to one of two treatment units (A and B) via 6-inch force mains.

Each treatment unit is comprised of a circular, peripheral aeration tank surrounding an inner
circular clarifier. A segment of the aeration tank in Unit B is partitioned off as a sludge holding
tank. Poly aluminum chloride (PAC) is added for phosphorus removal. Air for the aeration
tanks is supplied by three blowers connected to drop pipes with diffusers.

Flow enters the aeration tank of each unit for activated sludge treatment and then is discharged to
the clarifier through a submerged pipe located in the center of each treatment unit. The clarified
effluent is discharged over a peripheral weir into the effluent channel. Clarifier effluent from
both treatment units flows to chlorine contact tank 1, a compartment of a prefabricated above
ground storage tank . After chlorine contact tank 1, flow proceeds through meter chamber B
followed by a second chlorine contact tank (chlorine contact tank 2), which consists of two 1,500
gallon septic tanks.

Chlorine contact tank 1 can be bypassed, if needed, for maintenance. Under this bypass
condition, flow from each unit is measured separately. The flow meter for Treatment Unit A is
located in the meter chamber located adjacent to the control building. The meter for Treatment
Unit B is meter chamber B. Flow in the metering chambers then combines in a single 8-inch
pipe and then enters the chlorine contact tank 2.

Effluent is disinfected with sodium hypochlorite in chlorine contact tanks 1 and 2, followed by
dechlorination with sodium bisulfate. Flow is then discharged to the Rumford River via a 1,100
foot long pipe to a ten inch submerged outfall.

Wasted sludge is first stored in a sludge storage tank in Treatment Unit B. Sludge is transferred
from Unit B to a 900 gallon cone shaped thickening tank. Thickened sludge is then transferred
to a sludge holding compartment in the prefrabricated tank. Sludge is periodically removed from
this storage holding tank by a septage hauling truck.

In its application, the permittee requested an increase in the permitted flow from 120,000 gpd to
180,000 gpd in anticipation of adding more dormitories. At the request of the permittee, the flow
increase request has been put on hold while the permittee is engaged in negotiations with the
Town of Norton to potentially discharge their wastewater through an expanded Norton sanitary
sewer system to the proposed Mansfield-Norton-Foxborough Regional Sewer District. Should
the permittee seek to go forward with the request for a flow increase at a later time, it may do so
through a request for permit modification. Any such request for permit modification should be
accompanied by additional information in support of the request for flow increase, including the
basis for the permittee’s flow projections and an analysis of alternatives.

If the permittee reaches agreement to send wastewater to the Mansfield facility, the permitted
flow of 0.12 mgd from Wheaton College may be transferred to the Mansfield facility as
described in the Fact Sheet for the reissuance of the Mansfield WPAF, MA0101702 (April



FactSheet, MA0026182 Page 3 of 15

2013), and the permittee can request a termination of its NPDES permit in accordance with 40
CFR §122.64.

1. Description of Discharge

A quantitative description of the discharge in terms of significant effluent parameters based on
recent monitoring data is shown in Table 1.

1. Permit Limitations and Conditions

The effluent limitations of the draft permit and the monitoring requirements may be found in the
draft NPDES permit.

IV.  Permit Basis and Explanation of Effluent Limitation Derivation

The Clean Water Act (CWA or the Act) prohibits the discharge of pollutants to waters of the
United States without an NPDES permit unless such a discharge is otherwise authorized by the
Act. An NPDES permit is used to implement technology-based and water quality-based effluent
limitations as well as other requirements including monitoring and reporting. This draft NPDES
permit was developed in accordance with statutory and regulatory authorities established
pursuant to the Act. The regulations governing the NPDES program are found in 40 CFR Parts
122, 124 and 125 and Part 133 for secondary treatment.

EPA is required to consider technology and water quality requirements when developing permit
effluent limits. Technology based treatment requirements represent the minimum level of
control that must be imposed under Sections 402 and 301(b) of the Act (see 40 CFR 125 Subpart
A) to meet Best Practicable Control Technology Currently Available (BPT), Best Conventional
Control Technology (BCT) for conventional pollutants, and Best Available Technology
Economically Available (BAT) for toxic pollutants. In the absence of technology based
guidelines, EPA is authorized to use Best Professional Judgment (BPJ) to establish effluent
limitations, in accordance with Section 402 (a)(1) of the CWA.

Under Section 301(b)(1)(C) of the CWA, discharges are subject to effluent limitations based on
water quality standards. The Massachusetts Surface Water Quality Standards (MA SWQS), 314
CMR 4.00, include requirements for the regulation and control of toxic constituents and also
require that EPA criteria, established pursuant to Section 304(a) of the CWA, shall be used
unless a site specific criteria is established. The State will limit or prohibit discharges of
pollutants to surface waters to assure that surface water quality standards of the receiving waters
are protected and maintained.

The permit must also limit any pollutant or pollutant parameter (conventional, non-conventional,
toxic, and whole effluent toxicity) that is, or may be, discharged at a level that caused, or has